


Ref# Part#

1

0 3 N W B~ W N

—
—

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Description
205253GS Casing
205256GS Cover, Casing
205257GS Impeller
205260GS Inner Casing
205261GS Liner
205262GS Seal, Mechanical
205263GS  Valve Case, NPT, 3"
205264GS  Fitting, Pipe, NPT, 3"
205239GS Assy, Plug
205240GS  Assy, Priming Plug
205259GS Check Valve
205327GS O-Ring
205328GS O-Ring

----- Hex Bolt, M10 x 30

----- Flange Bolt, 5/16 x 48
205299GS Washer, Rubber
205258GS Snap Pin
205255GS Pin
205254GS Cover Bolt
205252GS  Casing Cover Holder
205251GS Knob

----- Hex Socket Bolt, M6 x 16
----- Lock Washer, M6
----- Hex Socket Bolt, M8 x 20
----- Lock Washer, M8

205247GS  Drain Cover Handle
----- Hex Bolt, M6 x 25
----- Washer, M6

205250GS Cradle

205249GS Anti Vibration, Rubber
----- Hex Bolt, M10 x 40
----- Flange Nut, M8
----- Flange Nut, M10
----- Hex Bolt, M10 x 20

""" Engine
203519GS  Manual, Operator's
203520Gs  Decal, Warning, Fuel

Tank
204539Gs ~ Decal, Warning,

Horizontal

Qty

Context Note

(Purchase Locally)
(Purchase Locally)

(Purchase Locally)
(Purchase Locally)
(Purchase Locally)
(Purchase Locally)

(Purchase Locally)
(Purchase Locally)

(Purchase Locally)
(Purchase Locally)
(Purchase Locally)
(Purchase Locally)

Contact Engine Manufacturer Parts Not

[llustrated

Parts Not [llustrated

Parts Not [llustrated

Parts Not [llustrated

Foot Note



